


 
 

Key DESCRIPTION Q’TY/UNIT NOTE Key DESCRIPTION Q’TY/UNIT NOTE 
1 Drum 1  25 Bolt M6×10 1  
2 Snap Ring 1  26 Gear Case 1  
3 Bearing 1  27 Gear 1  
4 Clutch,Case 1  28 Shaft 1  
5 Snap Ring 1  29 Bearing 1  
6 Bolt M6×30 4  30 Snap Ring 1  
7 Pipe Damper 1  31 Seal 1  
8 Pipe Bracket 1  32 Bolt M5×12 3  
9 Bolt M5×12 4  33 Guard 1  

10 Bolt M5×25 14  34 Receive Washer 1  
11 Snap Ring 1  35 Clamp Washer 1  
12 Hanger 1  36 Cover 1  
13 Nut 1  37 Nut 1  
14 Stopper 4  38 Nylon Cutting Head 1  
15 Bolt M5×20 1  39 Blade 1  
16 Pipe 1  40 Nut 4  
17 Sleeve 5  41 Cutting Attachment Guard 1  
18 Shaft 1  42 Bracket 1  
19 Protector 1  43 Bolt M5×35 1  
20 Snap Ring 1  44 Nut 2  
21 Snap Ring 1  45 Strap 1  
22 Bearing 3  46 Control Lever 1  
23 Pinion 1  47 Bracket,Up 1  
24 Oil plug 1  

 

48 Handle,Left 1  



 
 

Key DESCRIPTION Q’TY/UNIT NOTE Key DESCRIPTION Q’TY/UNIT NOTE 
49 Bracket 1      
50 Bracket,Down 1      
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